4

SHRI MADHWA VADIRAJA INSTITUTE OF TECHNOLOGY & MANAGEMENT

{A Unit of Shri Sode Vadiraja Mutt Education Trust™, Udupi)

Accredited by NBA | Accredited by NAAC with 'A' grade | Affiliated to VTU, Belagavi s
Approved by AICTE, New Delhi & Recognized by Govt, of Karnataka %
Vishwothama Nagar, Bantakal - 574115, Udupi District, Karnataka. S MVITM

Certificate

This is to Certify that Shri Madhwa vadiraja Institute of Technology and
Management has spent Rs. 10,03,000 (Ten lakh three thousand only) in the last
five years, i.e., from 2018-19 to 2022-2023 towards the head ‘“Installation of
Sewage Treatment Plant” as reflected in the Statement of Accounts of the said
period. This information is collated from the respective Statement of Accounts of

the years and they are highlighted in the Statement of Accounts.

-

Finance Ofﬂcer wrth Seal Auditor with Seal
E iﬂaﬁb“ LABOuLIvE

SMVITM, Bantakal

For GOWTHAMA & COMPANY
Chartered Accountants
Firm Reg. #0059175

p«J O 0@ R

%W (Nagendra)

- Partner
Princip wv -_— Membership No, 234872 Fut
e e = 03y y © i3 "
% m‘m“’;ﬁﬁ{? :‘i}‘, ANAGEMENT op v - Q4 A3 YR g BRAHSFHUAY
WSTITUTE OF TECE o, Udupi Dist Det e ed/02)202
1 ;hd! -] %JV.A '
anh"% ’\.'UM{\F“' 5{&.‘;'“5 ;i‘};(f’-\h“' E:gf"?xl;fj'z.ﬁ‘»’y"m

Tel: 7483031199, 7483031200 | WhatsApp: 9611615001 | E-mail: info@sode-edu.in | Websirte: www.sode-edu.in


Use
Highlight

Use
Highlight

Use
Highlight


&

22

SHRI MADHWA VADIRAJA INSTITUTE OF TECHNGLOGY & MANAGEMENT

wersily, Beigaum

T

Approved by AICTE, New

nized by Govt. of Karnaiako

Prof. Dr. Thirumaleshwara Bhat
BE, M. Tech, Ph.D., MISTE
PRINCIPAL

28 March 2017
Ref. No: SMVITM/2016-17/ ¢ 3%

To

Vi/s E Systems

#3, House Mo. 114/1, 1* Floor
R.K. Building, 4" Cross Vidyanagar
Bommasandra, Hosur Main Road
Bengaluru — 560 099

Dear Sir

Sub: Work order for commissioning 25 KLD capacity Sewage Treatment & Recycling Plant

Ref: Your quotation dated 27 March 2017

With reference to the above subject and further discussion over telephone, we are placing the work order for
commissioning 125 KLD capacities Sewage Treatment & Recycling Plant designed based on advanced Sequential
Batch Reactor(SBR) technology to our institute with the following terms and conditions.

Price details:

Name of item

Plant Type

125 KLD capacities
Sewage Treatment &
Recycling Plant

Sewage Treatment Plant

1

Qty

Design Flow

Negotiated Price

125 KLD

Other Conditions:
*  Taxes will be charged extra
+  20% mobilization advance along with the order
e 60% against pre-installation of equipments at site
e 10% on commissioning of plant
¢ 10% against final water analysis report.

Yours Sincerely

3

§

vy
i g X P
Thirumateshwara Bhat

Copy to: SSVMET Office/Prof. Anand V R/Accounts/ File

Vg

Pringi p;g;_——-———/
SHRIMADHWA VADIR
INSTITUTE OF TECHNOIO



Use
Highlight

Use
Highlight

Use
Highlight


# 99/1, Ground Floor, 6" Cross, R.K. Lake view,
Bommasandra, Bangalore - 560 099, KARNATAKA.
Contact us: 9632127512, Telefax: 080-27832187
e-mail us: esysstems@gamail.co

27/November /2017

Shri madhava vadirgja institute of technology & Management
Vishwothama Nagar,
Bantkal-UDUPI - 574115

Sub.: Techno-commercial proposal for 125 KLD capacities Sewage Treatment & Recycling Plant
designed based on Advanced Sequential Batch Reactor (SBR) Technology

Dear Sir,

At the outset, let me thank you very much for giving us an opportunity to submit our proposal for
the above requirement. We are pleased to forward our fechno-commercial proposal for your
above subject requirement and has following salient features to ideally suit for your applications

L. 24/7 fully automatic operation using a PLC. Hence no man-power required for reqular
operation of plant.

Il. Very little sludge generation. No aerobic digester required. Hence avoiding sludge
handling and disposal problem. is suitable for use as manure without aerobic
digestion. Hence no aerobic digester required. The sludge wastage quantities are
minimal.

. Completely odor free operation guaranteed. Hence no _mechanical ventilation
required.

V. Sparklingly clear treated water quality which can be reused for gardening and toilet
flushing. No extra Activated Carbon Filter required to meet the treated water quality
specified in your specifications.

V. Low capital & operation costs. Significant savings in space.

VI. 24/7 Trouble free operation

VII. Innovative & customized technology (German Diffusers, Decanter and Entire
Systems Controlled by PLC))

We look forward to receiving your valuable order.
Thanking you.

Yours truly,
For E SYSTEMS

<ot !
Mutfhy.R
Managing Partner




1.0 BASIS OF DESIGN

Plant Type: Sewage Treatment Plant

Design Flow: 125 KLD

SEWAGE CHARACTERISTICS

Untreated Treated
PH 6.5-7.0 6.5-8.5
BODS5 (mg/l) 350-450 <10
COD (mg/l) 500-600 <50
1SS (mg/l) 300-400 <30mg
Color/odor - Unobjectionable
Turbidity - <2
E-coli - None
Res. ClI2, mg/| - <]
Disposal of treated effluent Toilet flushing/gardening
Disposal of sludge Manure

Site constraints:

Invert level of incoming raw sewage pipe | If invert level is< -1.0 separate collection
w.r.t FGL af STP location. tank is required

SEWAGE TREATMENT PLANT FLOWSHEET

Hypo Chiorne doser

& Collection Seauential Batch Bgal

BadW - " = 4 = >
E W - Tark - P2 ~ Reactor Tank - Piiter teed tank -~ P2 ~  Meda
Sewaae , ’ o
< T . ) T.08 T.0)3 oy e

Sereen el oewage o 03 Filter pump
i b i
M
P2
) 1

Air Blower

E SYSTEMS

X

for Ue-W

1 Final treated

sivdae to

Ik y
aberiig

1

Sludae caxes
arSposed 86 manurd

for toilet Hushine

e 1 Wi
rying mec carderra

Page 2 of 7



E SYSTEMS

X

2.0 THE SQ-EAS TREATMENT PROCESS

The STP Plant has been designed based on SQ-EAS (Sequential Extended Aeration System.
SQ-EAS is an advanced Sequential Batch Reactor (S.B.R) technology for removing dissolved and
suspended organic materials including biological nutrient removal.

SQ-EAS process is a fully automatic, simple fo operate, time based biological treatment system
that responds to flow and load variations which is easily expanded and produces a high quality
treated water. The processes of biological oxidation, nitrification, denitrification, phosphorus
removal and liquids/solids separation are achieved continuously in a single tank. The SQ-EAS
process, a variant of the activated sludge process, operates on the continuous inflow and batch
outflow principle. The processes in SBR all the unit operations such as aeration, setftling and
decantation occur sequentially, on a cyclic basis and are controlled by a sensor with timer(Fully

Automated).

The SBR treated water is disinfected using Sodium Hypochlorite and filtered through a Pressure
Sand Filter. The final treated water will be stored for recycling for toilet flushing purpose. The
excess sludge is dewatered using sludge drying beds.

SBR PROCESS ADVANTAGES

* Smaller basin size and less equipment, reducing construction and O&M costs.
» Eliminates primary and secondary clarifiers and return sludge pumps.

e Large basin volume allows storage of mixed liquor and prevents it from being washed out
during hydraulic surges.

* The state-of-the-art control system provides a completely automated means of running
the process.

* Single integrated bioreactor concept reduces auxiliary equipment and built-up land
requirement.

* The high level of automation results in reduced supervision requirements, contributing to
lower operating and maintenance costs.

» High treatment efficiency includes biological reduction of nitrogen and phosphorus.

* Low microbiological loading results in longer sludge age, significantly less excess sludge
production, and due to its complete stabilization, sludge can be directly disposed into
environment without further tfreatment.

e Aerobic conditions throughout the bioreactor and extended sludge age eliminates the
potential for odor.

* Extended sludge age improves its structure and mechanical dewatering characteristics.
e Frequent alteration of factors allows enrichment of a variety of microbial strains.
e Exploitation of metabolic capabilities of various strains is achieved.

e Bacteria maintain high metabolic rate even in low substrate concentration

Page 3 of 7




E SYSTEMS

X

3.0 PLANT SPECIFICATIONS
A. MECHANICAL EQUIPMENT
NS<L;. DESCRIPTION SPECIFICATIONS
1. | BAR SCREEN
Number 1
Cleaning Manual
Size 0.6mx0.6 m
Spacing between bars 10 mm
MOC MSEP
Make E SYSTEMS
2. | RAW SEWAGE TRANSFER PUMPS
Number 2 (IW/15)
Pumping from / pumping to Collection tank to SBR tank
Type Submersible
Motor 2 HP
Make WELTECH/CRI/KBL/EQVT.
3. | COARSE BUBBLE AIR. MEMBRANES
Number 6 x 65 Dia
Make BOB Kay/Equiv.
Type Disc
4. | FINE BUBBLE AIR DIFFUSER MEMBRANES
Number 10 x 2.2M
Type Tube Membrane diffusers
MOC EPDM supported on PP pipe
Make/Vendor Imported (OTT Germany)
5. | AIRBLOWER
Number 2 (1IW/15)
Capacity 170 m3 /hr
Discharge pressure 5000 mm WC
Type of blowers Rotary twin lobe
Make EVEREST/KAY/USHA/EQVT.
MOTOR DATA
HP 7.5
Capacity 170m3
RPM 1440
Drive arrangement V-belt & pulleys
Make LHP/EQVT.
6. | DECANTER MECHANISM
Number 1
Valve SP Motorized
Size 100 NB
MOC CI BF with SS Disk
Make E SYSTEMS
7. | SLUDGE PUMP
Number 1
Pumping from / pumping to SBR unit to SDB
Type Horizontal Centrifugal, Self priming, Non-

clog

Page 4 of 7



r

&

Motor rating

1.5 HP

MOC Cl
Make WELTECH/KBL/EQVT.

8. | CHLORINE DOSING SYSTEM
Number 1
Type Automatic
Dosing pump PP 0-10 LPH
Capacity 60 L
MOC LDPE
Make K -CHLORE/EQVT.

9. | FILTER FEED PUMPS
Number 2 (IW/1S)
Pumping from / pumping to SBR decant water tank to PSF
Type Horizontal Centrifugal, Self priming, Non-

clog

Motor rating 3 HP
MOC Cl
Make/Model WELTECH/KBL/EQVT.

10. | DUAL MEDIA FILTER 1

‘«~\ Size 1.2 m Dia x 1.8m HOS

Type Down flow

Accessories

Pressure gauges, frontal piping & valves,
vent, inlet/outlet distributors

Media

Graded sand

Make

E SYSTEMS

B. ELECTRICAL & INSTRUMENTATION

Powder Coated sheet metal enclosure

LT Type Floor Mounted 1No

Incomer MCCB ]
A/V Meter Digital 1 each
DOL starters for motors 7
Programmable Logic Controller 1
Level switches(Float Type) 3

Power & Control cables

1 lot (Panel assumed to be located within
10 m from the plant)

~ C. PIPING & VALVES
Suction/delivery piping for pumps MSERW
Blower discharge line MSERW

Suction/Discharge Valves

BF valves with SS disk and EPDM lining.

E SYSTEMS

Page 5 of 7



D. CIVIL (in yourscope)

SI.No | DESCRIPTION SPECIFICATIONS /RCC M 25
1. STP TANK (SBR DESIGN)
Bar Screen Chamber 1.5mx 0.8 m X 0.5 SWD
Collection tank 3.0m x50 m x 3.0m SWD
Pre-react tank 3.2m x 2.0 m x 4.0m SWD
Main react tank 3.2m x 8.0 m x 4.0m SWD
Chlorine Contact cum Filter feed tank 3.0m x 5.0 m x 3.0m SWD
2, Sludge drying beds
Size 2.0m x 2.0 m x 4 Nos.
Media Graded Sand & Acfivated Carbon
3. PLANT ROOM 3.0mx 6.0m x 3.5m ht
[ 4.0 | SCOPE OF WORKS |
» Design Engineering
> Supply of allmechanical items listed
» Installation and supervision of electro-mechanical works
» Testing & Commissioning of the plant

[5.0 [ PRICE & COMMERCIAL TERMS |

The price for design, installation & supervision, & commissioning of 125 KLD STP as per scope of
our fechnical Finalized Price is Rs. 8, 50,000/-(Eight Lakh Fifty Thousand Only)

Taxes: will be charged extra as applicable

Payment Terms

20% mobilization advance along with the order.
60% against pre-installation of equipments at site.

10% on commissioning of plant.

YV V V V

10% against final water analysis report.

E SYSTEMS

Page 6 of 7



E SYSTEMS

X

Completion time
The plant will be completed within 6-8 weeks from the date of handing over clear site

With completed civil tanks.

Force Majeure
No penalty / liability shall be attached to us for non performance or delayed deliveries as a

result of Force Majeure.

Water & Power
Free power/water will be provided by you for installation & commissioning of the plant.

General
Any condition/terms, not sfipulated in this offer will be a matter of mutual discussion and
agreement.

Warranty for equipment

Bought out components & Performance Manufacturer warranty 1 years only